SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 5/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
’ = M 50 dBm P B i v . S T R
’ MU'J
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 795.84109 MHz -56.46 dBm -43.46 dB 30.000 MHz 815.000 MHz 100.000 kHz 639.72422 MHz -56.39 dBém -43,39 dB
860,000 MHz 1.000 GHz 100.000 kHz 998.43667 MHz =-56.10 dBm -43,10 dB 860,000 MHz 1,000 GHz 100.000 kHz 957.65000 MHz -56.12 dBm -43,12 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87076 GHz -45.21 dBm -32.21 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -45.25 dBm -32.25 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -40.86 dBm -27.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -40.76 dBm -27.76 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.21377 GHz -41.47 dBm -28.47 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.91227 GHz -41.50 dBm -28.50 di
—_— _—
] (] ) (]
13:47:1
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
" I T [ R IR N
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 623.00203 MHz -56.64 dBm -43.64 d8
860,000 MHz 1.000 GHz 100.000 kHz 947 75667 MHz -56.35 dem -43.35 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.97326 GHz -45.36 dBm -32.36 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91526 GHz -41,02 dBém -28.02 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91927 GHz -41.48 dBm -28.48 d&
¥
I J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 5/5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode Auto Sweep

(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
= -40 dBm
P i ~ s s e A
J -50 dBm J
b peommmppatett
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.27703 MHz -56.68 dBm -43.68 dB 30.000 MHz 815.000 MHz 100.000 kHz B811.14859 MHz -56.63 dBém -43.63 dB
860,000 MHz 1.000 GHz 100.000 kHz 948.59667 MHz -56.35 dBm -43,35 dB 860,000 MHz 1,000 GHz 100.000 kHz 988.03000 MHz -56.33 dBm -43,33 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -45.60 dBm -32.60 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50087 GHz -45.51 dBm -32.51dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -41.08 dBm -28.08 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89526 GHz -41,05 dBm -28.05 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.23177 GHz -41.71 dBm -28.71 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.91727 GHz -41.92 dBm -28.92 dB
_— —
] (] ) (]
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm X
5 prrom - e e SN
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 779.60141 MHz -56.64 dBm -43.64 d8
860,000 MHz 1.000 GHz 100.000 kHz 958,44333 MHz -56.16 dem -43.16 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -45.19 dbm -32.19 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.95276 GHz -40.97 dBm -27.97 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.92027 GHz -41.75 dBm -28.75 d&
¥
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 5/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
A S P . i e N N
. W‘J
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 810.85422 MHz -56.62 dBm -43.62 dB 30.000 MHz 815.000 MHz 100.000 kHz 788.62891 MHz -56.63 dBém -43.63 dB
860,000 MHz 1.000 GHz 100.000 kHz 963.20333 MHz -56.18 dBm -43,18 dB 860,000 MHz 1,000 GHz 100.000 kHz 916.44333 MHz -56.36 dBm -43,36 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84526 GHz -45.42 dBm -32.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95676 GHz -45.58 dBm -32.58 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -40.79 dBm -27.79 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92626 GHz -40.,98 dBm -27.98 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92127 GHz -41.77 dBm -28.77 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.93427 GHz -41.83 dBm -28.83 dB&
_— —_—
] (] ) (]
14:37:32
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
. F St gttt (N PR R
-50 dBém T
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 777.54078 MHz -56.63 dBm -43.63 dB
860,000 MHz 1.000 GHz 100.000 kHz 911,45000 MHz -56.20 dem -43.20 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.99675 GHz -45.15 dBm -32.15 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.,98925 GHz -40,91 dBm -27.91 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.91327 GHz -41.66 dBm -28.66 d&
¥
I J -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG190730B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0014
40 Normal Voltage 0.0054
30 Normal Voltage 0.0096
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0080
0 Normal Voltage 0.0005

PASS
-10 Normal Voltage 0.0049
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0105
20 Maximum Voltage 0.0153
20 Normal Voltage 0.0000
20 Battery End Point 0.0072

Note:
1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A5-24 of 24
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ssamonias. FCC RADIO TEST REPORT Report No. : FG190730B

LTE Band 7

Peak-to-Average Ratio

Mode

LTE Band 7 / 20MHz
Mod. QPSK 16QAM
RB Size

Middle CH

64QAM 256QAM

Full RB Full RB
6.43

Limit: 13dB
Result
- PASS

Full RB Full RB
4.87 5.83

LTE Band 7 / 20MHz / QPSK

LTE Band 7 / 20MHz / 16QAM

Middle Channel / Full RB

Spectrum 3 Spectrum £
Ref Level 30.00 cBm  Offset 12,00 b Ref Level 30.00 cBm  Offset 12,00 b
lo_att 0 dB__AQT 2ms @ RBW 20 MHz lo_att 0 dB__AQT 2ms @ RBW 20 MHz
@153 view @153 view
E —
o hec.
a P a
7 + £
00 00
Y 5
\ X
1E- 1E- -
\ b 3
i
1 1
1 ;
t 1
| |
oF 2,535 GHz Mean Pwr + 20.00 di oF 2,535 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 214G cbm 27,13 dbm 5.55 dB 2.46 dB 4.20 dB 4.67 dB 5.30 dB Trace 1 | 20,46 dbm 27,06 dbm 5.50 dB 2.93 dB 4.90 dB 5.83 dB 5.32 dB
e — —
[ BERREEE ] [ BERRERE I

LTE Band 7 / 20MHz / 256QAM
Middle Channel / Full RB

Spectrum ﬂHT.t
Ref Level 30.00 cBm  Offset 12,00 b
lo_att 0 dB__AQT 2 ms @ RBW 20 MHz
@153 view
S
[
o
00 —
2N
at
1E-
1
v
{
I
oF 2,535 GHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19,44 cbm 27,26 dbm 7.84 dB 3.13 dB 5.15 dB ©.43 dB 7.16 dB
—
[ EEERREE ]

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 484 | 484 | 977 | 9.87 | 1430 | 14.33 | 19.10 | 19.06
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.93 - 9.77 - 1451 - |1902]| -
TEL : 886-3-327-3456 Page Number : A7-2 0of 24
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ssamonias. FCC RADIO TEST REPORT Report No. : FG190730B

LTE Band 7
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.80 dBm) ™M1[1] 14.78 dBm)
2.53631900 GHz 2.59547000 GHz,
20 20
26.00 dB Y nde 26.00 dB
104 i / 4.835000000 MHz| 104 P i o B N i, 4.835000000 MHZ|
T Q factor 524.6 7 Q factor \ 524.4
od L od ; \
10 df L" -10 o - \g
| 7
|
20 d i 20 d F k
0 A - -0 , / ala -
PR L PR S ~ A e o | AT SRS VanvEN
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.536319 GHz 14,80 dam nd8 down 4.835 MHz ML 2,53547 GHz 14,78 dam nd8 down 4,835 MHZ
TL 1 2,532562 GHz -11.56 dm nd8 26.00 dB TL L 2.532602 GHz -11.15 dam n 26.00 dB
T2 1 2,537398 GHz -10.83 dém Q factor 524.6 T2 1 2.537438 GHz -11.47 d8m Q factor 524.4
L U J wa L JU L]

J

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.65 dBm) ™M1[1] 15.11 dBm)
" 2.5919030 GHZ| 2.5314640 GHz
20 — 20
J - 26.00 dB r ndB . 26.00 dB
w0 / ~t 9.770000000 MHz| 0d AL ¥ diatn- ALY 9.870000000 MHz
¥ Q factor 259.1 7 Q factor | 256.5
04 04 { |
Th 1 / 1o
10 df ; "I -10 o ¥ ‘i
20 d \ 20 d / |
/ | / L
=30 dB M et § . = -
40 df
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,531903 GHz 16.65 dBm ndB_down 9.77 MHz ML 2.531464 GHz 15.11 dBm ndB_down 9,87 MHZ
TL 1 2,530165 GHz -9.680 dBm nd8 26.00 dB TL L 2.530085 GHz -10.64 dBm nd8 26.00 dB
T2 1 2,539935 GHz -9.20 dBm Q factor 259.1 T2 1 2.539955 GHz -11.03 d8m Q factor 256.5
L U J wa L JU L]

J

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 27 dBm)| ™M1[1] 14.10 dBm)
2.5957190 GHz 186860 GHZ,
20 t 20 411
ndB 26.00 dB ndd! 26.00 dB
g et o = IR P 14.296000000 MHz 0d Ja . Vet | P BN oy 14.326000000 MHZ|
Q factor 177.4) I 177.2
od | od [ |
1
\ 1
-10 d - 10 d —
\ 4
\' 30 L,
Ao Pt q WA, Nyl v By LA AR Ty
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.535719 GHz 15.27 dam nd8 down 14,205 MHz ML 2.538686 GHz 14,10 dBm nd8 down 14,326 MHz
T 1 2,527927 GHz -9.92 dBm nd8 26.00 dB TL L 2,527747 GHz -12.11 dam 26,00 d8
T2 1 2, 542223 GHz -10.75 dém Q factor 177.4 T2 1 2.542073 GHz -12.50 dém 177.2
L U J wa L L]
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG190730B

LTE Band 7

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 14.13 dBm) 13.97 dBm)
2.5392360 GHz 4420 GHZ,
= n 26.00 dB @ T 26.00 dB
» N P L Sy 19.101000000 MHz . ko AR s A o 10.061000000 MHz
W 7 Q factor " | 132.9 e # T 4 Pl | 9
04 / | 04
! | {
-10 df -10 d
7 T ]
[ \ I
204 { \ 20d :
/ \ 30 / =
Y T, ] it N N T
-40 d
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,539236 GHz 14.13 dBm nd@ down 19.101 MHz M1 2.533442 GHz 13.37 dBm nd@ down 19.061 MHZ
T 1 2,52549 GHz -11.40 dbm nd8 26.00 dB TL L 2,52545 GHz -13.01 dam n 26.00 d8
T2 1 2,54459 GHz -11.87 d8m Q factor 132.9 T2 1 2.54451 GHz -12.28 dém Q factor 132.9
L U J wa L JU J L]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 2.50 dBm)| ™M1[1] 16.60 dBm)
2.53577900 GHz 2. 520 GHz
= MndB 26.00 dB @ kS nd 26.00 dB
A 5 s A e B -
10d - £ A\ 4.925000000 MHz 0d y e B 5.7 DR M iz
] or 514.9) / Q factor 259.3
od 0d /
/ ] -.\_
4 i ¥
-10 7 -0 ] i
/ 1
204 / 20d §
N ] / V.
0 A eree o AT Y =0t -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.535779 GHz 12,50 dam nd8 down 4.925 MHz ML 2533362 GHz 16.60 dam nd8 down 9.77 Wz
T 1 2,532542 GHz -13.55 dbm nd8 26.00 dB TL L 2,530205 GHz -9.53 dBm nd8 26,00 d8
T2 1 2,537468 GHz -13.65 dam Q factor 514.9 T2 1 2.539975 GHz -9.74 dBm Q factor 259.3
L U J wa L JU J L]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 ™M1[1] 12.62 dBm)
2.5271680 GHZ]
20 20
X 26.00 dB T nd 26.00 dB
g A roon A 14.505000000 MHz 0d F. Bu 19.021000000 MHz
4{ " N 174.7 [’»— 7 VT Yactone v ”“\ 132.9)
od ‘ 1
‘ !
10 df ,'l 12 2
{ \
204 f ! |
|
L : N
230 By T AT o
-40 ds
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,533651 GHz 13.55 dBm nd@ down 14.505 MHz M1 2.527168 GHz 12.62 dBm nd@ down 19.021 MHZ
T 1 2,527807 GHz -12.72 dm nd8 26.00 dB TL L 2,52533 GHz -13.50 dBm 26,00 d8
T2 1 2,542313 GHz -12.67 dém Q factor 174.7 T2 1 2.544351 GHz -12.38 dém 132.9
L U J wa L L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 449 | 449 | 9.05 | 9.07 | 13.46  13.43 | 17.94 | 17.86
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.50 - 9.03 - 1340 | - |1790| -
TEL : 886-3-327-3456 Page Number . A7-50f 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 7

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.45 dBm)
2.53489000 GHz
= - o 4.485514486 MHz @ 514486 MHZ
P ) .
1wd o s 10 d - ¥ -
/
od 0 d
j ]
/ /
-tod - -10d ¢
! 1
20d ./ i 20 d f 4
/ \ / \
b e o Ak e 3088 SPert
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2536359 GHz 14,34 dam ML 2,53489 GHz 13.45 dam
T 1 2,5327622 GHz 10.29 dBm Oce Bw 4,485514456 MHz TL L 2.5327622 GHz 9.34 dBm Oce Bw 4.485514486 MHz
T2 1 2,5372478 GHz 9.79 dam T2 1 2.5372478 GHz 7.86 dam
L U J L JU J L]
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.42 dBm) ™M1[1] 16.74 dBm)
- 2.5340210 GHz - n 2.5364790 GHZ]
- _Occ Bw 0.050040051 MHz ¥.0cc B B 9.070929071 MHZ
Tl menar A A T - D e e P
10d 104
d [ P [ \L
a o 7 T
/ | |
-10 df / -10 d a \
204 : 1 20 d '/ |
! | 7 \
0 / - { e
0 oy e | 20 o
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.534021 GHz 16.42 dam ML 2.535479 GHz 16.74 dam
T 1 2,5304845 GHz 10.67 dBm Oce Bw 9.050943051 MHz TL L 2,5304645 GHz 10.52 dBm Oce Bw 9.070929071 MHz
T2 1 2,5395355 GHz 10.44 dam T2 1 2.5395355 GHz 10.18 dam
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 28 dBm)| 14.17 dBm)
- 2. 40 GHZ| - 2.5407240 GHZ]
T Occ B 13.456549457 MHz 13.426573427 MHz
o Vel A VPR I R o e P \AAY ~ o
104 f el ey gy - 104 I v \
od ? 0 1
! i [
-10 df 7 -10 v
[ d {
204 ] 20 ¥ ¥
- . / by
Rl R A A AR = i
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.531254 GHz 15.28 dam ML 2.540724 GHz 14,17 dBm
T 1 2,5262567 GHz 10.60 dBm Oce Bw 13.456543457 MHz TL L 2,5283167 GHz 8.62 dBm Oce Bw 13.426573427 MHz
T2 1 2.5417133 GHz 9.57 dam T2 1 25417433 GHz 9.13 dam

L I
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LTE Band 7
Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.24 dBm)
- 2 - 124830 GHZ,
c Bre ) 17.942057942 MHz i ™ 17.862137862 MHz
g s el 104 3t R ik
/ i !
o + T ] ] T
-10 df ] L‘ -10 d 7 t
\ / )
204 20d
i \ / *
a0 3 S fft -0 T o A
DR PR ) b e F W v A Aoy ed
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.537557 GHz 14,26 dam ML 2.532483 GHz 13.24 dam
T 1 2,526009 GHz 9.61 dBm Oce Bw 17.942057942 MHz TL L 2526049 GHz 9.37 dBm Oce Bw 17.862137862 MHz
T2 1 2.543951 GHz 10.49 dam T2 1 2.5439111 GHz 8.49 dam

L U

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 3.67 dBm)| MI[1] 15.60 dBm
- 2.53578900 GHz - . 2.5327620 GHZ]
c B 4.495504496 MHz Y 9.030969031 MHZ
L A2 1A md e -
10d - = < v 0 7 = =
{ \ f |
od ; | od I )
J \ /
10 d - -10 di
/ |
/
204 /.‘ \‘ 20d
LN o, S
R Ly ey s vy 30.dao
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.535789 GHz 13.67 dam ML 2.532762 GHz 15.60 dam
T 1 2,5327522 GHz 7.98 dm Oce Bw 4,495504496 MHz TL L 2,5304845 GHz 6.68 dBm Oce Bw 9.030969031 MHz
T2 1 2,5372478 GHz 8.01 dam T2 1 2.5395155 GHz 8.08 dam
L U J wa L JU L]

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
3.10 dBm) ™11
- 2.5932920 GHz - 2.5
™ 13.996605397 MHz 1 17.902097902 MHz
T n A A - T N
w0 }« . il el 0d s - hoston_ g
| I / N i
od { | 0d |
10 df / -10 di -
{ \
20 d 4 20 d . 4
J W [ \
-0 dem - a0 I
20 dBm> \ v A " P N i MR P Ee—
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533292 GHz 13.10 dam ML 2509885 GHz 12,52 dam
T 1 2,5263167 GHz 8.62 dBm Oce Bw 13.396603397 MHz TL L 2,5260889 GHz 6.68 dBm Oce Bw 17.902097902 MHz
T2 1 2.5417133 GHz 7.54 darm T2 1 2.543991 GHz 8.44 dam
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Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGLNEKARS_ PARS
o0 dhp_m sPURIOUS ) INE_ABS PASS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
| I
10 dBm {I 10 dBm ‘ \
0de } 0 dBm } (
-10 dem l\ -10 dBm ; K
SPURIOUS_LINE_ABS \ 20 cém J l [
-30 dém -30 dBm
A /AN
40 dem ; ey / LY dem IJ( e
-50 dem ot 0 Mg
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz || Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:494 GHz 1.000 MHz 2,48505 GHz =44.12 dm -ig.12 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 20.83 dBm -9.17 d8
2.494 GHz 2.496 GHz 1.000 MHz 249522 GHz -42.87 dBm -29.87 db 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -16.55 dBm -6.55 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -36.84 dém -26.84 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -30.43 dem -20.43 d&
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -14.98 dBm -4.98 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57574 GHz 44.51 dBm 3151 B
2.500 GHz 2.505 GHz 100,000 kHz 2.50033 GHz 20.77 dm -9.23 dB .576 GHz 2.595 GHz 1.000 MHz 5 57810 GHz 4456 dBm 1556 B
Y
i b i [ o
Date: 2 021 10:36:43 Date: 22
pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHBEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 cblpe—bPurIOlS LINE ABS PABS
10 dBm 10 dBm
0d8 [ Wiflp com A
-10 dem [’ 10 dBm \l
SPURIOUS_LINE_ABS J 20 dem T [
-30 dém f -30 dBm "‘
-40 dBm -40 dBm a
B m P,
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz || Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:494 GHz 1.000 MHz 249397 GHz =39,15 dbm Zid.10 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56561 GHz 7.00 dém -23.00 db
2,494 GHz 2.496 GHz 1.000 MHz 249588 GHz -30.29 dBm -17.29 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57002 GHz -25.53 dBm -15.53 d8
2496 GHz 2.499 GHz 1.000 MHz 249874 GHz -27.30 dém -17.30 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87121 GHz -25.21 dBm -15.21 d8
2.499 GHz 2.500 GHz 100,000 kHz 2.49999 GHz -26.97 dBm -16.97 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57500 GHz 32.92 dbm 1592 a8
2.500 GHz 2.505 GHz 100,000 kHz 2.50358 GHz 5.97 dBm -23.03 dB .576 GHz 2.595 GHz 1.000 MHz 5 57840 GHz 37 15 dBm Ci2 15 dB
Y
i it i
Date 2.5EP.2021 10:37:37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur o] Spectrum 7
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 dblfie_§PURIOUS LINE ABS PASS 20 chiRe -pumﬁ IS_LINE_ABS PASS
10 dem ﬂ 10 dBm - l
ode { 0 dem |
-10 dam [‘ t\ -10 dem f ¥
SPURIDUS_LINE_ABS i t -20 dem J ‘ [
-30 dBm f .\ -30 dem J’, \
-40 dBm ‘ ”lh,!l' | 40 dBm h
N — m ‘ i
50 dBm " "
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2475 GHz 2,404 GHz 1.000 MHz 2.49022 GHz -43.55 dBm -18.55 d& 2.565 GHz 2.570 GHz 100.000 kHz 2.56968 GHz 20.16 dBm ~5.84 db
2,494 GHz 2,496 GHz 1.000 MHz 2,49555 GHz -38.84 dém -25.84 d& 2,570 GH= 2571 GHe 100,000 kHz 2 ©7000 GHe 18,38 dbm 538 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49794 GHz -34.03 dém -24.03 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67132 GHz -35.31 dbm -25.31 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -18.15 dém -8.15 dB 5 £75 GH= 2 576 GHe 1,000 Mz 267548 GHz 4274 dBm 2074 dB
2,500 GHz 2,508 GHz 100,000 kHz 2,50034 GHz 19.61 dBm -10.39 dB 5.576 GHz 5 585 GHz 1.000 MHz 557673 GHe 44 40 chm ~16.40°db,
T
) I [ >
Date .SEF.2021 10z

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

_] ] o
Spectrur Spectrum
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PASS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dém
0de Jf dem
-10 dam { F10 dem
SPURIDUS_LINE_ABS [ 20 dBm
-30 dBm -30 dem
-40 dam M""M 40 dem
50 dBm 50 dem
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz [ ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:494 GHz 1,000 MHz 2:49400 GHz -38.96 dém -13.96 dB 2,565 GHz 2.570 GHz 100.000 kHz 256567 GHz 5.93 dbm -24.07 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -32.65 dém -19.55 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57002 GHz -27.64 dBm -17.64 dB
2496 GHz 2:499 GHz 1.000 MHz 249900 GHz -28.66 dBm -18.66 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57186 GHz -26.72 dBm -16.72 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -27.44 dém -17.44 dB 5575 CH= 2 576 GHe 1,000 MHz 267510 GHz 34 43 dBm 2i43de
2.500 GHz 2.505 GHz 100.000 kHz 2.50458 GHz 5.77 dBm -24.23 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57606 GHz -38.42 dBm -13.42 dB
T
I 1 P
Date: 22.5EP.2021 10: 10:43:12
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest

Band Edge /1 RB

Spectrur o] Spectrum 7
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem [ﬂ\ 10 dBm ‘n
ode ] l 0 dem
-10 dam [ \ -10 dem ’l
SPURIDUS_LINE_ABS ! ‘ -20 dem l ‘ [
-30 dBm J .\ -30 dBm [ \
-40 dBm | I Uy 40 dBm L
i | _/ i)
-50 dem \ { -50 dBm
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.49347 GHz -44.17 dBm -19.17 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56964 GHz 19.15 dbm -10.85 db
2,494 GHz 2,496 GHz 1.000 MHz 2,49587 GHz -42.81 dém -20.81 d& 2.570 GHz 2571 GHe 100,000 kHz 2 t7002 GHe 19,95 dbm To9s da
2,496 GHz 2.499 GHz 1.000 MHz 2,49894 GHz -31,54 dém -21.54 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57100 GHz -37.70 dBm -27.70 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,49993 GHz -20.62 dém -10.62 dB 5575 CH= 2 576 GHe 1,000 MHz 267568 GHz 4452 dBm icode
2.500 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 19.09 dém -10.01 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.59498 GHz -44.71 dBm -19.71 dB
T
) I [ >
Date SEP.

22, 2021 10:44:3

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 12,00 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS

20 chife_BPURIOUS LINE_ABS PAES 20 cblpe—bPurIOlS LINE ABS PASS

10 dBm 10 dBm

o0db f 3 B ™4

-10 dBm ﬁ 10 dBm ‘l

SPURIDUS_LINE_ABS f -20 dBm [ |

-30 dém -30 dem 1 w

-40 dBm .,,,.a‘-"" 40 dBm M

it TS,

-50 dBm -50 dBm

-60 dBm -60 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz | ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49399 GHz -39.28 dBm -14.28 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56533 GHz 5.37 dBm -24.63 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49589 GHz -33.86 dém -20.86 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -27.82 dBm -17.82 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49883 GHz -28.89 d&m -18.89 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57109 GHz -27.52 dbm -17.52 de
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -29.46 dBm -19.45 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57503 GHz 36,27 dBm Z23.27 db
2.500 GHz 2.50S GHz 100.000 kHz 2.50425 GHz 5.24 dém ~24.76 dB 2,576 GHz 2.595 GHz 1.000 MHz 2.57602 GHz -39.65 dbm -14.65 dB
\
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE A‘[i\. PASS
10 dBm ” 10 dBm m
ode JJ ll 0 dBm ‘ \
-10 dem { \ -10 dBm l \
SPURIDUS_LINE_ABS |[ \ -20 dBm [ |l I
.30 dem \ -30 dBm ﬂ
-40 dém A 40 dBm }
\w th AJP
: W i
S0 dem oy A + r g dB g —
60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2475 GHz 2,400 GHz 1.000 MHz 2.48467 GHz -44.30 dBm -19.30 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56045 GHz 20.52 dBm ~5.48 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49326 GHz -43.52 dém -30.52 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -22.56 dBm -12.56 dB
2.496 GHz 2:499 GHz 1.000 MHz 249897 GHz -38.61 dém -28.61 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -37.57 dem -27.57 dB
2.489 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -22.73 dBm -12.73 dB 5575 CH= 2 280 GHz 1,000 MHz 3 57556 oHe 4275 dBm ~25.95 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50062 GHz 20.42 dem -9.58 dB 2,580 GHz 2,595 GHz 1,000 MHz 2,58186 GHz -44.75 dBm -15.75 db
Y
) v I [ >

Date: 22.5

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 12.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGECHHEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS BASS 20 abjpe—_8PURIOUS LINE ABS PASS
10 dBm 10 dBm
0 dB lf - ‘_h!‘ dBm ks ll
-10 dBm } l 10 dem i
anane | 20 dem ‘
SPURIOUS_LINE_ABS ! VL [
30 dBm - ! (30 dem [
-40 dBm M—j -40 dBm Tty
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49001 GHz -39.40 dBm -14.40 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56199 GHz 3.89 dBm -26.11 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49573 GHz -31.75 dém -18.75 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -26.68 dBm -16.68 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -30.04 d&m -20.04 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57124 GHz -28.59 dBm -18.59 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -25.56 dBm -19.56 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57734 GHz 30,30 dbm 217,30 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50911 GHz .70 dém -25.30 d8 2,580 GHz 2.595 GHz 1.000 MHz 2.58003 GHz -37.47 dbm -12.47 db
\
) i )
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LTE Band 7 / 10MHz / 16QAM
ectrum = s um
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem ﬂ 10 dBm h
ode !J ‘l 0 dem j \
-10 dam f \ -10 dem i \
SPURIDUS_LINE_ABS ‘J \ 20 dém I 1] 1
-30 dBm \‘ -30 dem J
-40 dBm it -40 dBm |
l\\-‘u \ | },f“ i
-50 dem dBm oy (g I
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:490 GHz 1,000 MHz 248537 GHz -44.30 dém -19.30 dB 2,560 GHz 2.570 GHz 100.000 kHz 256543 GHz 19.81 dbm -10.18 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49471 GHz -43.35 dém -30.35 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57000 GHz -22.66 dBm -12.66 dB
2496 GHz 2:499 GHz 1.000 MHz 249898 GHz -38.71 dém -28.71 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67263 GHz -35.86 dBm -25.96 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -23.63 dém -13.63 dB 5575 CH= 2 280 GHz 1,000 MHz 267576 GHz 43 11 dBm 011 de
2.500 GHz 2.510 GHz 100.000 kHz 2.50060 GHz 20.08 dBm -9.02 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58168 GHz -44.74 dBm -19.74 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 2:49008 GHz -39.19 dBm -14.16 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56241 GHz 3.20 dBm -26.60 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49579 GHz -32.70 dBm -19.70 d8 2.570 GHz 2.571 GHz 200,000 kHz 2.57008 GHz -30.16 dBm -20.16 dB
2496 GHz 2:499 GHz 1.000 MHz 249895 GHz -30.44 dém -20.44 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57110 GHz -29.11 dém -19.11 d&
2,499 GHz 2.500 GHz 200.000 kHz 2,49999 GHz -23.32 dém -19.32 dB 5575 CH= 2 280 GHz 1,000 MHz 2 67575 GHz 3228 dBm 1028 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50935 GHz 3.70 dBm -26.30 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58055 GHz -37.77 dbm -12.77 dB
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Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.475 GHz 2.490 GHz 1.000 MHz 248883 GHz -44.39 dBm -19.39 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56544 GHz 18.72 dBm -11.28 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49574 GHz -42.37 dém -29.37 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -23.62 dBm -13.62 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49804 GHz -33.29 dém -23.29 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57152 GHz -37.71 dBm -27.71 de
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -26.70 dBm -16.70 dB 2.575 GHz 2.580 GHz 1,000 MHz 257541 GHz Z43.33 dbm 30,33 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50060 GHz 18.48 dBm ~11.52 d8 2,580 GHz 2.595 GHz 1.000 MHz 2.58159 GHz -44.81 dbm -19.81 dB
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2476 GHz £.450 GHz 1,000 MHz 2:49039 GHz -40.04 dBm -15.04 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56170 GHz 2.42 dBm -27.58 dB
2.480 GHz 2.495 GHz 1.000 MHz 249585 GHz -33.21 dém -20.21 d8 2.570 GHz 2.571 GHz 200,000 kHz 2.57000 GHz -30.50 dBm -20.50 dB
2496 GHz 2:499 GHz 1.000 MHz 249890 GHz -30.53 dém -20.53 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57112 GHz -30.01 dém -20.01 d&
2,499 GHz 2.500 GHz 200.000 kHz 2.49998 GHz -30.67 dBm -20.67 dB 5 £75 GH= 2 280 GHz 1,000 Mz 2.67500 GHz 33.73 B 2073 de
2500 GHz 2.510 GHz 100,000 kHz 250757 GHz 2.26 dim -27.74 dB 5580 GHz 2.595 GHz 1.000 MHz 5 58021 GHe 39.44 dBm 14 44 db,
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2.475 GHz 2.490 GHz 1.000 MHz 248707 GHz -44.18 dBm -19.18 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.56919 GHz 20.62 dBm -9.38 db
2.490 GHz 2.496 GHz 1.000 MHz 249547 GHz -43.83 dBm -30.83 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -21.45 dBm -11.45 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49900 GHz -39.21 dém -20.21 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -39.29 dbm -29.29 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -21.82 dBm -11.82 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57704 GHz ~43.04 dBm -30.04 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50083 GHz 20.75 dBm -9.25 d& 2.585 GHz 2.595 GHz 1,000 MHz 2.58685 GHz -44.69 dBm -19.69 dB
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2476 GHz £.450 GHz 1,000 MHz 2:48916 GHz -34.15 dBm -9.15 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56033 GHz 2.46 dBm -27.54 dB
2.480 GHz 2.495 GHz 1.000 MHz 2:49511 GHz -32.28 dBm -19.28 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -30.10 dBm -20.10 dB
2496 GHz 2:499 GHz 1.000 MHz 249807 GHz -30.93 dém -20.93 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57186 GHz -31.57 dBm -21.57 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -29.39 dBm -19.39 dB 5 £75 GH= 2 285 GHz 1,000 Mz 2.68183 GHz 33.31 dBm 2031 de
2.500 GHz 2.515 GHz 100.000 kHz 2.51140 GHz 2.74 dBm -27.26 dB& 2.585 GHz 2.595 GHz 1.000 MHz 2.58504 GHz -42.85 dBm -17.85 dB
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2475 GHz 2,400 GHz 1.000 MHz 2.48955 GHz -44.01 dBm -19.01 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.56816 GHz 19.99 dBm ~10.01 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49550 GHz -43.37 dém -30.37 d& 2,570 GHz 2.571 GHz 300.000 kHz 2,57001 GHz -22.11 dBm -12.11 dB
2.496 GHz 2:499 GHz 1.000 MHz 249885 GHz -39.21 dém -29.21 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57132 GHz -38.84 dBm -28.84 dB
2,499 GHz 2.500 GHz 300.000 kHz 2,50000 GHz -20.17 dém -10.17 dB 5575 CH= 2 285 GHz 1,000 MHz 2.67793 GHz 4358 dBm 3058 de
2,500 GHz 2.515 GHz 100,000 kHz 2,50084 GHz 19.71 dBm -10.29 dB 5 EBE GHz 5 565 GHz 1,000 Mz 5 58082 GHe 44 54 cdbm 1554 db,
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2476 GHz £.450 GHz 1,000 MHz 249043 GHz -35.88 dBm -10.88 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56652 GHz 1.38 dbm -26.62 dB
2.480 GHz 2.495 GHz 1.000 MHz 249586 GHz -33.01 dBm -20.01 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -31.58 dBm -21.58 dB
2496 GHz 2:499 GHz 1.000 MHz 249825 GHz -91.58 dém -21.58 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57185 GHz -31.83 dBm -21.83 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -31.20 dBm -21.20 dB 5 £75 GH= 2 285 GHz 1,000 Mz 267505 GHz ~34.06 B 2106 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.51083 GHz 1.57 dBm -20.43 dB 2.585 GHz 2.595 GHz 1,000 MHz 2.58524 GHz -43.02 dBm -18.02 dB
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LTE Band 7 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PABS
10 dem ﬂ 10 dBm (ﬂ‘
ode ’H\ 0 dem l [
-10 dam T J \ -10 dem {
- \ | Al |
SPURIOUS_LINE_ABS | ‘/ Hl 20 dém { \ I
-30 dém ’ H -30 dem f
-40 dBm § -40 dBm l |
; LM)W U-.k f/v ke
-50 dBm w A -50 dBm #
A b i LA
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |['start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
___Range Low Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__PowerAbs | ALimit
2476 GHz £:490 GHz 1.000 MHz 247959 GHz =44.25 dbm -19.25 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56918 GHz 18.79 dBm -11.21 de
2.490 GHz 2.496 GHz 1.000 MHz 2.49474 GHz -42.88 dém -29.88 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -20.93 dBm -10.93 dB
2,496 GHz 2.499 GHz 1.000 MHz 249876 GHz -38.17 dem -28.17 d 2.571 GHz 2.575 GHz 1.000 MHz 2.57146 GHz -33.84 dBm -23.84 dB
2,499 GHz 2.500 GHz 300.000 kHz 2,49999 GHz -22.11 dém -12.11 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57560 GHz 41.76 dBm 5676 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50083 GHz 19.21 dBm -10.75 dB 2,585 GHz 2,535 GHz 1,000 MHz 2.58644 GHz -45.09 dBm -20.09 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 2:49015 GHz -37.51 dBm -12.51 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.55907 GHz 0.30 dBm -29.70 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49581 GHz -33.38 dém -20.36 d& 2,570 GHz 2.571 GHz 300.000 kHz 2,57002 GHz -32.77 dBm -22.77 dB
2496 GHz 2:499 GHz 1.000 MHz 249897 GHz -32.26 dém -22.26 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57110 GHz -31.94 dem -21.94 dB
2,499 GHz 2.500 GHz 300.000 kHz 2,49997 GHz -33.26 dém -23.26 dB 5575 CH= 2 285 GHz 1,000 Mz 267501 GHz 3451 dBm 16l de
2.500 GHz 2.515 GHz 100.000 kHz 2.51244 GHz 0.76 dBm -29.24 dB 2.585 GHz 2.595 GHz 1.000 MHz 2.58503 GHz -43.63 dBm -18.69 dB
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2475 GHz 2,400 GHz 1.000 MHz 2.48911 GHz -43.97 dBm -18.97 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.56893 GHz 20.89 dBm ~5.11 db
2,490 GHz 2,496 GHz 1.000 MHz 2,49590 GHz 43,67 dem -30.67 de 2.570 GHz 2571 GHe 500,000 kM2 2 t7002 GHe 16,50 dBm 6 50 ds
2.496 GHz 2.499 GHz 1.000 MHz 249757 GHz -39.75 dém -29.75 dg 2,571 GHz 2.575 GHz 1,000 MHz 2.67103 GHz -39.91 dbm -29.91 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,49997 GHz -16.88 dém -6.88 dB 5575 CH= 2,590 GHz 1,000 MHz 2.67970 GHz 44 08 dBm 3108 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50110 GHz 20.76 dem -9.24 d& 2,590 GHz 2,595 GHz 1,000 MHz 2,59088 GHz -45.63 dBm -20.63 db
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Rangelow | Rangeup | RBW | Freguency Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 2:48430 GHz -35.35 dBm -10.35 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.55239 GHz 1.06 dbm -28.94 dB
2.480 GHz 2.495 GHz 1.000 MHz 249562 GHz -33.48 dBm -20.48 dB 2.570 GHz 2.571 GHz 500,000 kHz 2.57001 GHz -28.50 dBm -18.50 dB
2496 GHz 2:499 GHz 1.000 MHz 249746 GHz -32.22 dém -22.22 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -33.36 dBm -23.36 dB
2.499 GHz 2.500 GHz 500,000 kHz 2.50000 GHz -27.55 dBm -17.55 dB 5575 CH= 2,590 GHz 1,000 MHz 267520 GHz ~35.00 dBm 2200 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51735 GHz 1.27 dBm -28.73 d& 2.590 GHz 2.595 GHz 1.000 MHz 2.59177 GHz -45.46 dBm -20.46 dB
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2476 GHz £:490 GHz 1.000 MHz 2:49003 GHz =44.11 dBm zig.11 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.56893 GHz 19.77 dbm -10.23 db
2.480 GHz 2.496 GHz 1.000 MHz 2,49598 GHz -42.45 dBm -29.45 db 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -17.47 dBm -7.47 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49878 GHz -38.32 dém -28.32 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -40.03 dém -30.03 d&
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Ref Level 20,00 dém
SGL Count 100/100

offset 12.00 di Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit fheck PAES | SPURIGECHHEKABS PAES
20 chife_BPURIOUS LINE_ABS PAES 20 dblfe _$PURIOUS LINE ABS PASS
10 dBm 10 dBm
de, Rl
0 o W o - ;
-10 dBm i i -1f0 dBm ‘|
SPURIDUS_LINE_ABS | { L 40 dBm \ |
-30 dém [l -2o dem
A \ N
-40 dBm ~40 dBm
— =
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 249006 GHz -36.22 dém -11.22 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56038 GHz 0.20 dBm -29.50 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49591 GHz -34.05 dém -21.05 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -30.08 dBm -20.08 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49861 GHz -33.40 d&m -23.40 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57130 GHz -33.42 dbm -23.42 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.50000 GHz -25.97 dBm -19.57 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57523 GHz Z34.81 dBm 22181 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51095 GHz 0.25 dem =29.75 d8 2,550 GHz 2.595 GHz 1.000 MHz 2.59027 GHz -45.47 dbm -20.47 db
\
) i )
2.5EP.2021 11: Date:
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LTE Band 7 / 20MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum [%] ] um

Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem H 10 dBm ‘ni
ode HL 0 dem W
-10 dam ’[ \ -10 dem ; V\
SPURIDUS_LINE_ABS | 20 dem / \l :
-30 dBm H -30 dBm J \l
-40 dBm : i 40 dBm
L] b\ 1’J B
-50 dBm -50 dBm s
U R B Jora A—
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit |
2475 GHz 2,400 GHz 1.000 MHz 2.48953 GHz -44.17 dBm -19.17 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 18.79 dbm ~11.21 db
2,490 GHz 2,496 GHz 1.000 MHz 2,49589 GHz -38.26 dem -25.26 d& 2.570 GHz 2571 GHe 500,000 kM2 2 t7002 GHe 19,33 dbm o33 ds
2.496 GHz 2.499 GHz 1.000 MHz 2,49826 GHz -35.46 dBm -25.46 di 2,571 GHz 2.575 GHz 1,000 MHz 2.67108 GHz -41.64 dbm -31.64 db
2,499 GHz 2.500 GHz 500.000 kHz 2,49997 GHz -17.71 dém -7.71 dB 5575 CH= 2,590 GHz 1,000 MHz 268000 GHz 4365 dBm 3065 de
2.500 GHz 2.520 GHz 100.000 kHz 2.50107 GHz 19.08 dBm -10.92 dB 2,590 GHz 2,595 GHz 1,000 MHz 2,59150 GHz -45.63 dBm -20.63 db

]" 1

EP.2021 11:15:36

] i 1

Date: 22.§

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
o0 dblfie_§PURIOUS LINE ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem 10 dém
ods 0 g
r«!"\-”—— sad ba s T Lo Ll i 1
-10 dam | i -10 dem l
SPURIGUS_LINE_ABS ] ! 'l 40 dém L I
-30 dBm j’ ‘\ 0 dem “
M | hh N———
40 dBm 40 dBm i
¥ e
50 dBm 50 dem
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2.490 GHz 1.000 MHz 2.49000 GHz -37.58 dBm -12.58 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.55728 GHz -0.71 dBm ~30.71 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49590 GHz -34.81 dém -21.61 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57005 GHz -31.07 dBm -21.07 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49896 GHz -33.69 d&ém -23.69 di 2,571 GHz 2.575 GHz 1,000 MHz 2.567106 GHz -33.05 dbm -23.05 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,49998 GHz -31.64 dém -21.64 dB 5575 CH= 2,590 GHz 1,000 MHz 5 57506 oHe 3477 dBm 2177 db
2.500 GHz 2.520 GHz 100.000 kHz 2.51079 GHz -0.62 dBm -30.62 dB 2.550 GHz 2.595 GHz 1.000 MHz 2.59227 GHz -45.42 dBm -20.42 dB

]" 1

2 SEP.2021 11:16:02

Date:
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Conducted Spurious Emission

LTE Band 7 / 5MHz

S [ spect i
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
_LINE_ABS S_LINE_ABS
AAN N e plp, A Wrrm i st |
P e s v PR e Y T
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 914.44028 MHz -45.57 dBm -20.57 dB 30,000 MHz 1,000 GHz 1.000 MHz 978.42829 MHz -45.57 dBm -20.57 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.47734 GHz -44.73 dBm -19.73 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48876 GHz -44.55 dBm -19.55 d&
2,580 GHz 5.000 GHz 1.000 MHz 4,46214 GHz -41,99 dBm -16,99 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,31987 GHz -42,10 dBm -17.10 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99555 GHz -40.27 dBm -15.27 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.52806 GHz -40.29 dBm -15.2% db
10.000 GHz 18.000 GHz 1.000 MHz 15.87438 GHz -35.75 dBm -10.75 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.87438 GHz -35.58 dBm -10.58 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.23367 GHz -36.67 dBm -11.67 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.23867 GHz -36.64 dém -11.64 d&
~ —_— ~ —_—
{ e J - L L J v
i Z2Z2.SEP.2DZ1 10: 10:41:2
pec 1 n\:ju
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
a0 dB Py s
PRIV e S Y T b
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 946,43428 MHz -45.61 dBm -20.61 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48032 GHz -44.72 dBm -19.72 d8
2,580 GHz 5.000 GHz 1.000 MHz 4,31310 GHz -42.03 dem -17.03 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.94206 GHz -40.30 dBm -15.30 dB
10,000 GHz 18,000 GHz 1.000 MHz 15.87788 GHz -35.71 dBém -10.71 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.24817 GHz -36.58 dém -11.58 d&
i
I J -
Date: 10:44:11

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A7-20 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190730B

LTE Band 7 / 10MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
PRV, NGEYY NN YO . LIV
ORI p— PO e e P P T,
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 948,85807 MHz -45.77 dBm -20.77 dB 30,000 MHz 1,000 GHz 1.000 MHz 807.16882 MHz -45.,80 dBm -20.80 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -44.47 dBm -19.47 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.46691 GHz -44.74 dBm -19.74 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30197 GHz -41,85 dBm -16.85 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.30778 GHz -41,38 dBm -16.98 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.51956 GHz -40.27 dBm -15.27 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.91806 GHz -40.23 dBm -15.23 db
10.000 GHz 18.000 GHz 1.000 MHz 15.84538 GHz -35.55 dBm -10.55 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.86938 GHz -35,57 dBm -10.57 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.25367 GHz -36.60 dBm -11.60 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.25267 GHz -36.55 dBm -11.55 dg
—_— —
)i 2 )i [
L JL ) L JL J
D: 22 10:51:4

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
_40 dBm - n_A'J' e ey ———
A ,,MMW A
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 940,13243 MHz -45,80 dBm -20.80 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.47635 GHz -44.80 dBm -19.80 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30729 GHz -42,17 dBém -17.17 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.90206 GHz -40.13 dBm -15.13 dB
10,000 GHz 18,000 GHz 1.000 MHz 1586598 GHz -35.61 dBém -10.61 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.25867 GHz -36.56 dBm -11.56 d&
i
JL J
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LTE Band 7 / 15MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS [ spu S_LINE_ABS
U, Y SV P 40 dBm AART N e,
e e il D | e o P
P
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz | ||| Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 932.86107 MHz -45.68 dBm -20.62 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.97701 MHz -45.76 dBm -20.76 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.45947 GHz -44.85 dBm -19.85 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.47933 GHz -44.66 dBm -19.66 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30584 GHz -42,07 dBm -17.07 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.29084 GHz -41,94 dBm -16.94 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.51806 GHz -40.05 dBm -15.05 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99455 GHz -40.23 dBm -15.23 db
10.000 GHz 18.000 GHz 1.000 MHz 15.81089 GHz -35.74 dBm -10.74 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.86788 GHz -35.67 dBm -10.67 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.59215 GHz -36.56 dBm -11.56 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.59015 GHz -36.54 deém -11.54 d&
—_— —
)i 2 )i [
L JL ) L JL J
22 11:02:07

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
40 dem = ped” -
A .,MMW i
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 985,21489 MHz -45,72 dBm -20.72 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.46443 GHz -44.80 dBm -19.80 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.29568 GHz -41.89 dBém -16.89 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.92706 GHz -40.08 dBm -15.08 dB
10,000 GHz 18,000 GHz 1.000 MHz 1587498 GHz -35.67 dBm -10.67 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.25517 GHz -36.47 dBm -11.47 d&
i
JL J
11:
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LTE Band 7 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK

7 ||| Spe

Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS [ spu S_LINE_ABS
AR TN e M pa e, 40 dBm A v st
P g W A v P o i
el
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 9683.76062 MHz -45.81 dBm -20.81 dB 30,000 MHz 1,000 GHz 1.000 MHz 949.82759 MHz -45.,80 dBm -20.80 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48826 GHz -44.70 dBm -19.70 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48777 GHz -44.67 dBm -19.67 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.29310 GHz -42,04 dBm -17.04 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.32423 GHz -42,12 dBm -17.12 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.50206 GHz -40.22 dBm -15.22 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.92556 GHz -40.19 dBm -15.15 db
10.000 GHz 18.000 GHz 1.000 MHz 15.81539 GHz -35.68 dBm -10.66 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.86488 GHz -35.61 dBm -10.61 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.58715 GHz -36.68 dBm -11.68 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.24017 GHz -36.56 dBm -11.56 d&
—_— —_—
)i 2 )i [

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
e "
-40 dBm R R P, W PR P, L v
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 985,21489 MHz -45,51 dBm -20.51 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48376 GHz -44.42 dBm -19.42 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30149 GHz -42,16 dBm -17.16 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.91906 GHz -40.19 dBm -15.19 dB
10,000 GHz 18,000 GHz 1.000 MHz 1587398 GHz -35.41 dBém -10.41 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.25517 GHz -36.64 dém -11.64 d&
i
JL J
11:15:10
TEL : 886-3-327-3456 Page Number 1 A7-23 of 24

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG190730B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0031
40 Normal Voltage 0.0050
30 Normal Voltage 0.0038
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0080
0 Normal Voltage 0.0060

PASS
-10 Normal Voltage 0.0071
-20 Normal Voltage 0.0041
-30 Normal Voltage 0.0065
20 Maximum Voltage 0.0084
20 Normal Voltage 0.0000
20 Battery End Point 0.0077

Note:
1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 12

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 12 / 10MHz

RB Size

16QAM

64QAM 256QAM

Full RB
Middle CH

Full RB

Limit: 13dB

Full RB Full RB

4.75

5.68

Result
6.46

- PASS

LTE Band 12/ 10MHz / QPSK

LTE Band 12/ 10MHz / 16QAM

Middle Channel / Full RB

Spectrum 3 Spectrum 3
Ref Level 30.00 cBm  Offset 11,00 b Ref Level 30.00 cBm  Offset 11,00 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
= . T
o = g It
- T
0o - 0o -
\ 5
il 3
A \
1E-L + 1E-L
E ¥
Y i
E ' 1
t
3
F 707.5 MHz Mean Pwr + 20.00 di F 707.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 2131 cBm 2663 dbm 5.33 db 2.49 dB 414 OB 4.75 dB 5.10 dB Trace 1 | 2043 cbm 26,71 dbm 5.28 dB 3.13 d8 4.93 dB 5.58 dB 5.09 dB
L — e —
HERREECED e [ BERRERE I

Middle Channel / Full RB

LTE Band 12 / 10MHz / 256QAM

Spectrum 3
Ref Level 30.00 cBm  Offset 11,00 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view
|
o S
it
00 Y
5
1E4 T
\ N/A
A
1€ +
!
t
i
F 707.5 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19,44 cbm 26,70 dbm 7.26 dB 3.19 dB 5.26 dB ©.46 0B 7.04 0B
—
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26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.23 | 122 | 298 | 3.02 @ 490 | 489 | 965 | 9.79 - - - -
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.23 - 3.05 - 4.96 - 9.75 - - - - -
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